



Enfermedades Infecciosas y Microbiología Clínica

www.elsevier.es/eimc



Letter to the Editor

Which corticosteroid should be used in severe pneumonia?



¿Qué corticosteroide debería emplearse en la neumonía grave?

Dear Editor,

We have read with interest the article on optimising the diagnostic and therapeutic approach to pneumonia, published in a recent issue of your journal.¹ Among the authors' final recommendations was to use corticosteroids in patients with community-acquired pneumonia and septic shock, as well as in those who require admission to the ICU, provided that influenza has been ruled out as the cause. More specifically, they suggest the use of methylprednisolone at a dose of 0.5 mg/kg/12 h. The authors add that this adjuvant treatment should be started early (first 24 h) and maintained for no more than 5–7 days. We are surprised by the recommendation to use methylprednisolone instead of hydrocortisone. While methylprednisolone has not shown a benefit in terms of survival,² hydrocortisone did show benefit in one of the clinical trials that the authors themselves include in their work.³

DOI of original article: <https://doi.org/10.1016/j.eimc.2024.11.001>

How can we optimize the diagnostic and therapeutic approach of pneumonia? Expert opinion-based recommendations.

Authors' reply



¿Cómo podemos optimizar el abordaje diagnóstico y terapéutico de la neumonía? Recomendaciones basadas en una opinión de expertos. Respuesta de los autores

Dear Editor,

We acknowledge the Letter to the Editor regarding the recommendation for the use of corticosteroids in patients with severe community-acquired pneumonia (CAP) and the need for admission to the intensive care unit, included in the document generated from the inaugural meeting of the group OPENIN (*Optimización de procesos clínicos para el diagnóstico y tratamiento de infecciones*) [Optimisation of clinical processes for the diagnosis and treatment of infections].¹ Specifically questioned was the choice of methyl-

DOI of original article: <https://doi.org/10.1016/j.eimc.2024.11.002>

References

1. Fernández-Ruiz M, Castón JJ, del Pozo JL, Carratalà J, Fortún J, Salavert M, et al. How can we optimize the diagnostic and therapeutic approach to pneumonia? Expert opinion-based recommendations. *Enferm Infecc Microbiol Clin (Engl Ed)*. 2024;42:442–52. <http://dx.doi.org/10.1016/j.eimc.2024.07.001>.
2. Meduri GU, Shih MC, Bridges L, Martin TJ, El-Solh A, Seam N, et al. Low-dose methylprednisolone treatment in critically ill patients with severe community acquired pneumonia. *Intensive Care Med*. 2022;48:1009–23.
3. Dequin PF, Meziani F, Quenot JP, Kamel T, Ricard JD, Badie J, et al. Hydrocortisone in severe community-acquired pneumonia. *N Engl J Med*. 2023;388:1931–41.

Javier Velasco Montes^{a,*}, María Victoria Pardo Gutiérrez^b, Carlos Hernando Martín^b, Silvia González Díez^c

^a Departamento de Enfermedades Infecciosas, Hospital San Pedro, Logroño, La Rioja, Spain

^b Servicio de Medicina Interna, Hospital Santos Reyes, Aranda de Duero, Burgos, Spain

^c Médico de Atención Primaria, Servicio Riojano de Salud, Logroño, La Rioja, Spain

* Corresponding author.

E-mail address: javier.velasco.montes@hotmail.com (J. Velasco Montes).

<https://doi.org/10.1016/j.eimc.2024.11.001>

2529-993X/ © 2024 Sociedad Española de Enfermedades Infecciosas y Microbiología Clínica. Published by Elsevier España, S.L.U. All rights are reserved, including those for text and data mining, AI training, and similar technologies.

prednisolone (at a dose of 0.5 mg/kg every 12 hours in the first 24 hours for no more than 5–7 days) instead of hydrocortisone. In fact, hydrocortisone was the corticosteroid used (at a dose of 200 mg daily for 4–7 days with progressive reduction until day 14) in the CAPE COD trial, which demonstrated a benefit for the experimental group in terms of mortality and the need for intubation and support with vasoactive drugs.² In contrast, Meduri et al. found no significant differences in the ESCAPE trial, which was based on the administration of 40 mg of methylprednisolone daily for 7 days.³ It should be noted that both regimens have comparable anti-inflammatory potency. Different explanations have been suggested, regardless of the type of corticosteroid, to justify these discordant results, such as the demographic characteristics of the patients, the exclusion criteria of the two studies and, in particular, the maximum window allowed from recruitment to the start of corticosteroid treatment (24 hours in the CAPE COD trial versus 96 hours in ESCAPE).¹ A recent meta-analysis revealed differences in 30-day mortality between patients with CAP who received high cumulative doses (≥ 400 mg of prednisone or equivalent) and those treated with lower doses.⁴ Based on this finding, we proposed a methylprednisolone regimen which, for a patient weighing 70 kg, would be equivalent to a total dose of 430 mg of